

LABORATORY OF RESEARCH-DEVELOPMENT & INSPECTION
TAIWAN PAINT INDUSTRY ASSOCIATION

RM. 7, 3F, NO.20, LANE 609, CHUNG HSIN RD., SEC. 5,
SAN CHUNG DISTRICT, NEW TAIPEI CITY, 24159, TAIWAN
TEL : 886-2-2999-3236 FAX : 886-2-2999-5312
Web Site : taipaint.kndustry.org.tw Email : taipaint@ms29.hinet.net



TEST REPORT

Report No. : 150640245-4

Date Received : Jun. 16, 2015

Date Tested : Jul. 14, 2015 ~ Jul. 27, 2015

Date Issued : Jul. 27, 2015

Applicant : SAN HON CHEMICAL CO., LTD.

Address : No. 7, Zhongzheng Rd. Chiayi city 621, Taiwan

Sampler : SEANTSO LAI

Name of Article : Waterborne Paints

Photo of Article :



The test results of this report are responsible to the test items of the article only.

Without the written approval of the laboratory, the test report shall not be reproduced except in full.

Signature : *W. Chang*

TEST REPORT

Report No. : 150640245-2

Date Received : Jun. 16, 2015

Date Tested : Jul. 16, 2015 ~ Jul. 17, 2015

Date Issued : Jul. 21, 2015

Applicant : SAN HON CHEMICAL CO., LTD.

Address : No. 7, Zhongzheng Rd. Chiayi city 621, Taiwan

Sampler : SEANTSO LAI

Name of Article : Waterborne Paints

Test Items	Test Results	Test Methods
Cool-heat cycling resistance (80 °C/1 h→-20 °C/1 h as 1 cycle , total 5 cycles)	Can resistance to cool- heat cycling	CNS 11607(1995)

Note : Test pieces provided by the applicant.

-----END-----

Download illegal !!
Just for surfing the internet

TEST REPORT

Report No. : 150640245-3

Date Received : Jun. 16, 2015

Date Tested : Jul. 16, 2015 ~ Jul. 17, 2015

Date Issued : Jul. 21, 2015

Applicant : SAN HON CHEMICAL CO., LTD.

Address : No. 7, Zhongzheng Rd. Chiayi city 621, Taiwan

Sampler : SEANTSO LAI

Name of Article : Waterborne Paints

Test Items	Test Results	Test Methods
Alkali resistance (5 w/v% Na ₂ CO ₃ sol'n /24 h)	Unaffected	CNS 10757(1995)

Note : Test pieces provided by the applicant.

----- END -----

Download illegal!!
Just for surfing the internet

TEST REPORT

Report No. : 150640245-4

Date Received : Jun. 16, 2015

Date Tested : Jul. 14, 2015 ~ Jul. 27, 2015

Date Issued : Jul. 27, 2015

Applicant : SAN HON CHEMICAL CO., LTD.

Address : No. 7, Zhongzheng Rd. Chiayi city 621, Taiwan

Sampler : SEANTSO LAI

Name of Article : Waterborne Paints

Test Items	Test Results	Test Methods
Salt water resistance (3 w/v% NaCl sol'n /300 h)	Unaffected	CNS 10757(1995)

Note : Test pieces provided by the applicant.

-----END-----

Download illegal!!
Just for surfing the internet

TEST REPORT

Report No. : 150640245-1

Date Received : Jun. 16, 2015

Date Tested : Jul. 16, 2015 ~ Jul. 17, 2015

Date Issued : Jul. 21, 2015

Applicant : SAN HON CHEMICAL CO., LTD.

Address : No. 7, Zhongzheng Rd. Chiayi city 621, Taiwan

Sampler : SEANTSO LAI

Name of Article : Waterborne Paints

Test Items	Test Results	Test Methods
Acid resistance (5 w/v% H ₂ SO ₄ sol'n /24 h)	Unaffected	CNS 10757(1995)

Note : Test pieces provided by the applicant.

----- END -----

Download illegal!!
Just for surfing the internet